








 

 

 

 
 

  
 

EU DECLARATION of CONFORMITY 

 

 Manufacturer: 

 

ASAP International Sdn. Bhd. 

No. 1, Jalan Sitar 33/6, Seksyen 33,  

40400 Shah Alam, Selangor, Malaysia. 

SRN: MY-MF-000004500 

 

Medical Devices & 

Basic UDI- DI: 

• Powdered Latex Examination Gloves 

(955589090ASAPPPL5E) 

• Powder Free Latex Examination Gloves 

(955589090ASAPPFL4G) 

• Powder Free Nitrile Examination Gloves  

(955589090ASAPPFN4L) 

 

Classification: Class I Medical Devices according to Medical Device 

Regulation (EU) 2017/745, Annex VIII 

Harmonised Standards: EN455-1:2000, EN 455-2:2015, EN455-3:2015,  

EN455-4:2009 

 
European Authorized 

Representative: 

ASAP INNOVATIONS LIMITED 

7 Saggart Lakes, Saggart, 

Dublin, D24 PY01, Ireland. 

SRN: IE-AR-000002548 

 

This EU declaration of conformity is issued under the sole responsibility of manufacturer, 

ASAP International Sdn. Bhd. We hereby declare that device covered by the present 

declaration is in conformity with the Medical Device Regulation (EU) 2017/745 and with the 

above-mentioned standards. All supporting documentation is retained at the premises of 

the manufacturer. 

Place, Date of Declaration: Malaysia., May 26, 2021 

Signature:  
 
 
 
 
Mr. Chin Tze Weng 
Senior Global Business Development Manager 
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Test Report No     :  CPSA/210663477-CA64942 
Company           :  ASAP International Sdn. Bhd. 

No.1, Jalan Sitar 33/6, Seksyen 33, 

40400 Shah Alam, Selangor, 

Malaysia. 

  
            TEST REPORT  
 

Sample Description : Powder Free Latex Examination Gloves,  

Device Basic UDI-DI: 955589090ASAPPFL4G  

Brand Name  : ASAP 

Country of Origin : Malaysia 

Country of Destination : All countries 

Size   : M 

Quantity Tested       :   200 pieces 

Test Conducted  :   Freedom from holes 

Test Method           :   EN455 Part 1:2020 

Testing Period  :   21 May 2021 – 04 June 2021 

 

Based on submitted samples, the following results obtained :- 

 

Acceptable Quality Limit (AQL) : 1.5 Accept  : 7   Found : 4 

 

 

Result  :  Within AQL 
 

 
 
 

 
 
 

 
 
 

 
 
 

 
 
 

 
 

****End of Report**** 



         JOB REF NO.: 2021-05-21-009 

         DATE RECEIVED: MAY 21, 2021 

         DATE REPORTED: JUNE 04, 2021 

          PAGE: 1 of 1 

Test Report No     :  CPSA/210663478-CA64943 
Company           :  ASAP International Sdn. Bhd. 

No.1, Jalan Sitar 33/6, Seksyen 33, 

40400 Shah Alam, Selangor, 

Malaysia. 

 
            TEST REPORT  
 

Sample Description : Powder Free Latex Examination Gloves,  

Device Basic UDI-DI: 955589090ASAPPFL4G  

Brand Name  : ASAP 

Country of Origin : Malaysia 

Country of Destination : All countries 

Size   : M 

Quantity Tested  :  13 pieces per test 

Test Conducted  : Force at Break During Shelf Life and After Challenge 

Test Method  : EN 455 Part 2:2015 

Ageing                  :   70 ± 2 Deg C for 168 hrs 

Testing Period  :   21 May 2021 – 04 June 2021 
 

  Force at Break, N 

SIZE SAMPLE NO. BEFORE AGING AFTER AGING 

M 1 10.7 8.8 

 2 10.7 10.0 

 3 10.3 9.1 

 4 11.1 9.5 

 5 9.8 9.1 

 6 10.6 9.8 

 7 10.1 9.1 

 8 10.7 9.1 

 9 10.0 9.4 

 10 10.7 10.0 

 11 10.7 9.1 

 12 9.4 8.4 

 13 8.9 9.0 
    

Median  10.6 9.1 

Requirement  ≥ 6.0 ≥ 6.0 

 

 
 

 

****End of Report**** 
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Test Report No     :  CPSA/210663479-CA64944 
Company           :  ASAP International Sdn. Bhd. 

No.1, Jalan Sitar 33/6, Seksyen 33, 

40400 Shah Alam, Selangor, 

Malaysia. 

 
            TEST REPORT  
 

Sample Description : Powder Free Latex Examination Gloves,  

Device Basic UDI-DI: 955589090ASAPPFL4G  

Brand Name  : ASAP 

Country of Origin : Malaysia 

Country of Destination : All countries 

Size   : M 

Quantity Tested  :  13 pieces  

Test Conducted  :   Dimensions 

Test Method           :   EN 455 Part 2:2015  

Testing Period  :   21 May 2021 – 04 June 2021 

 

Based on submitted samples, the following results obtained :- 

 

 Size    Size M M M M M M M M M M M M M Median 

Width 

Median: 95±10mm 
95 94 95 95 94 95 94 95 95 95 95 94 95 95 

Length 

Median: ≥ 240mm 
251 248 251 252 252 254 250 252 252 251 251 250 251 251 

 

 

 

 

 

 

 

 

 

 

 

 

 

****End of Report**** 
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Test Report No     :  CPSA/210663480-CA64945 
Company           :  ASAP International Sdn. Bhd. 

No.1, Jalan Sitar 33/6, Seksyen 33, 

40400 Shah Alam, Selangor, 

Malaysia 

 
            TEST REPORT  
 

Sample Description : Powder Free Latex Examination Gloves,  

Device Basic UDI-DI: 955589090ASAPPFL4G  

Brand Name  : ASAP 

Country of Origin : Malaysia 

Country of Destination : All countries 

Size   : M 

Quantity  Tested   :  8 pieces 

Test Conducted  :  Aqueous Extractable Protein Content 

Test Method           :   EN455 Part 3:2015 

Testing Period  :   21 May 2021 – 04 June 2021 

 

EXTRACTABLE PROTEIN CONTENT 

 

Analysis had been carried out as per your request. We report the following results: 

 

 

 

SIZE 

 

AQUEOUS EXTRACTABLE PROTEIN 

CONTENT, µg/g 

M 23 

 

Note: Detection limit = 10 µg/g 
 

 
 
 

 
 
 

 
 

****End of Report**** 
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Test Report No     :  CPSA/210663481-CA64946 
Company           :  ASAP International Sdn. Bhd. 

No.1, Jalan Sitar 33/6, Seksyen 33, 

40400 Shah Alam, Selangor, 

Malaysia. 

 
            TEST REPORT  
 

Sample Description : Powder Free Latex Examination Gloves,  

Device Basic UDI-DI: 955589090ASAPPFL4G  

Brand Name  : ASAP 

Country of Origin : Malaysia 

Country of Destination : All countries 

Size   : M 

Quantity Tested  :  5 pieces 

Test Conducted  :  Powder Content 

Test Method  :  EN455 Part 3:2015 

Testing Period  :   21 May 2021 – 04 June 2021 

 

 

On testing the samples, the following results were obtained:- 

 

 
  

 SIZE           Average Powder Mass per Glove  

  

  M       0.12  mg 

 
 

 

 

 

 

 

 

 

 

 

 

****End of Report**** 
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